

TECTUM ACOUSTICAL PERFORMANCE
SOUND ABSORPTION COEFFICIENTS

	125	250	500	1000	2000	4000	NRC	MOUNTING	TEST REPORT
CORRECTIONAL CEILING									
Panel Type									
1" with 20 Gauge Steel Backing	.36	.30	.42	.80	.83	.83	.60	E-400	RAL - A90 - 438

Please click on the test number to view or download the actual test.